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SUBMISSION of TEST % A A eutyent/l)
RESULTS vy gy (I
Green Line il
Location Name Contractor Company Designer Company
Electric Express Train - Sector 5 - L
ElGharbanyat (340+460-341+300) - ElSalam International company A&A Consultants
Borg Al Arab — Alexandria . i)
Contractor Name Sign Date Des‘ignatf!ft::fr.i‘:
ISSUED Abdallah Wagdy 4\_____@.—_.» e |14/4/2024 QC Engineer: - i | -
Contractor GH - SI -SYS - STR - TRF - 132 Revision §
Reference 00 il
Name Sign oo [ mm | w | mH MM
Received by ER Eng : Hamouda Ali . Z;,:% ThE ety 30
NB: Package 1 Only (Package 2 via Aconex) R
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW &l
Description of Test Compressive Strength Test result ( 7&28 Days ) for Piles :
€795, C899, C783 , C893
Locatiun of Test Site !
Item Specification Test Requirement Test Result Attachment ' Remarks '
1 C 400/450 7828 days Compressive Strength Attached ! i
2 it .
3
g
5 1
Comments by: Comments by: {
+ APPROVAL STATUS 3
Organisation Name Sign Date . |A-AWC-R,
Contractor Abdallah Wagdy of_x::ﬁf:_& 14/4/2024 A
Designer 1A
GARB *
Employers . , 2,'3 ( ol .
Representative Eng: Hamouda Al , &'% Y sA

* Alignment / Bridges: Culvert Only

A= Approved; AWC= Approved with Comments; R=:Rejected
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SVSTra

HELIOPOLIS
Concrete Technology Centre

Design - Quality Control- Testing
(3414100 () 340+500 dana (10 ) &y Sl - ol gy - il il el Ul &) M) g pa

Concrete Cubes Compressive Strength
Cilasall dgad il 801

Cement Content/Type 450  wg/mr / cemnazsn (opq) IR 132
Required Strength
(Kglcmz2)at 28 days i o i
Cube Dimensions 15*15*15 CM C795, C899 o C7§3 y
C893 !
Test Results ( 7 Days ) & Calculation :
E Comperssive
v Weight Density Average
No. Casting Date: Test Date Age ™ | (o Load (KN) (s"‘::,"] (Kg/cm') | precentage
§48 %
1 8321 2.465 921.0 417 {
b 13/03/2024 20/03/2024 7 | 811 | 248, 9320 422 “7 |
- 104%
3 8265 | 2449 911.0 413 > I 1
28 days '
2 - Comperssive
: Weight Density Average
Ne. Casting Date: Test Date Age {am) (Tim?) Load (KN} (s:(rer:::? ( % | precentage
1 8236 | 2440 1146.0 519
2 13/03/2024 14/04/2024 32 | 8ai7 | 2404 1171.0 530 8§23 | I
=5 131%
3 8300 2.459 1145.0 519
Unsatisfactory
™ it
\ !
A B
Remarks : F i

1881:Part 114 inthe as received condition for moist specimens and

siag diye [ o

s kS



SUBMISSION of TEST
RESULTS

SVSTrA CImm SHAxen

Green Line

Location Name Contractor Company Designer Company C i
Electric Express Train - Sector 5 - i
ElGharbanyat (340+460-341+300) - ElSalam International company A&A Consultants |
Borg Al Arab — Alexandria . il
Contractor Name Sign Date DeSignaﬂﬁn
s Abdallah Wagdy e € 114/4/2024 QC Engineer
Contractor GH -SI-SYS-STR-TRF - 133 Revision
Reference 00
Name Sign BRI
Received by ER Eng : Hamouda Ali % TRF TPl 30
=~

NB: Package 1 OnIvTPackage 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Compressive Strength Test result ( 7&28 Days ) for Piles : HaEr e

€790, C888 , C837 , C875 7
Location of Test Site piLhsd ot ol AL
Item Specification Test Requirement Test Result Attachment 'Remarks
1 C 400/450 7&28 days Compressive Strength Attached
2
3
4
=
Comments by: Comments by: 1
+ APPROVAL STATUS g
Organisation Name Sign Date A-AWCR. |
Contractor Abdallah Wagdy /:;\\ —2 < 14/4/2024 A
Designer A
GARB * ‘
Employers . & It
e : Eng : Hamouda Ali <3 l L\ ‘
Represantative - T )

Alignment / Bridges: Culvert Only

A-—-\Rp;??bved; AWC= Approved with Comments‘; R= Rejected'




S g ™l \
% @}LQ lggH ' G daagill Eignll ;
HELIOPOLIS ‘ (GARBLT) g Y 4
Concrete Technology Centre L i %
Design — Quality Control- Testing
(341+100 (' 3404500 Aasa (0 ) 4 58] - ) & 9 - LA Gualdl) gURN Ay jud) JUaBY) £ g pia
Concrete Cubes Compressive Strength
cilaSall sgal )y
Cement Content/Type 450  kg/m* / CEMIA425N (OPC) IR 133
Required Strength
(Kglom3at 23""1“ 400 at 28 days
Cube Dimensions 15*15*15 CM C790 : C888 ; 0837 :
C875
Test Results ( 7 Days ) & Calculation :
i Comperssive :
No. Gasting Date: Test Date Age W;;f:; D"iﬂm':;’ Load (KN) ?;;:::2] {x‘f:::; | precentage
1 8290 2.456 930.0 421 <
2 14/03/2024 21/03/2024 7 8320 2456 2R 423 420 5
3 8311 2.463 9170 415 )
28 days
A asi Comperssive . -
No. Casting Date: Test Date Age W?g‘:“")’ D(‘_’m:’}" Load (KN) ?lm’:::r {:;::ﬁ_ Sl ;; 1
1 8360 2.477 1167.0 529
2 14/03/2024 1410412024 31 8272 | 2451 1171.0 530 |+ 526 A8
3 8311 2.463 1146.0 519 i
Unsatisfactory

Remarks

1881:Part 114 in the a5 received condition for moist specimens and

n the saturated condition for Iaboratory cured specimens

Note : T indicates tensile erackin

oA g i) S0l Gl i

b B T T L Gt (b pheall 4k (pustign
L mverofe TUEERITTLE L/
j e G Salia dgasa fa wiagdiys /s

O Siea
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SUBMISSION of TEST *g = . ohdlsop \

RESULTS \ﬁ\.\ - = N

_ SYSTrA ORmmmg wHAKER Ll
Green Line
Location Name Contractor Company Designer Company
Electric Express Train - Sector 5 - i |
ElGharbanyat (340+460-341+300) - ElSalam International company A&A Consultants
Borg Al Arab — Alexandria . '
Contractor Name Sign Date Designatior !
ISSUED Abdallah Wagdy = S [14/412024 Qc Engines |+ 1/
Cantractor GH - SI-SYS - STR - TRF - 134 Revision | |
Reference 00 i1l !
Name Sign DD mM [ v [ e MM

Received by ER Eng : Hamouda Ali >, & i g 30

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Compressive Strength Test result ( 7&28 Days ) for Piles : il
C782, C784, €867 i o
Location of Test Site '
Item Specification Test Requirement Test Result Attachment " Remarks |
1 C 400/450 7&28 days Compressive Strength Attached HAERE |
2
3
4
5
Comments by: Comments by: el iad i

* APPROVAL STATUS | T
Organisation Name Sign Date A-AWC-R
Contractor Abdallah Wagdy e === 5 (14/4/2024 A
Designer A
GARB *
Employers , Eng : Hamouda Ali % e?_l ! c:sL-\_ i
Representative . — 4 i ‘A

x Alignment / Bridges: Culvert Only

A-—‘)‘pproved; AWC= Approved with Comments; R= Rejected '
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HELIOPOLIS T e
Concrete Technology Centre ‘_"‘;"'}%‘}:‘ﬁ !
Design — Quality Control- Testing o
(3414100 . 340+500 Lasa (1 ) &S - ol B = S AN (i) g Uil ay puall jUal) AN ‘
Concrete Cubes Compressive Strength
Slagall sgal Jil &
Cement Content/Type 450  kg/me / cennaz.sn(opg) IR 134
Roq! :E;:d fg:':‘g:h . 400 at 28 days
Cube Dimensions 15*15*15 CM
C782,C784,C867
Test Results (7 Days ) & Calculation :
y Comperssi B L
No. Casting Date: Test Date Age W:;g"‘,‘ E:‘:_”':,')“ Load (KN) ﬁ:ﬁaw {:m bhacentage |
1 8224 2.437 878.0 398 : %
2 16/03/2024 23/03/2024 7 8308 | 2462 946.0 429 417
104%
3 8246 2.443 938.0 425
e
28 days \
, Weight Density Comperssive Average
No. Casting Date: Test Date Age (am) (Tim®) Load (KN) (Stra::r (Kgicm?) | precenta ge
1 8230 2.439 1200.0 544 %
’ 16/03/2024 14/04/2024 29 | sz | 2u 1810 535 | 537
] 134%
3 8401 2.489 1174,0 532 =1

Satisfactory Unsatisfactory

Remarks :

Note : T indicates tensile crackin
~I22€ . 2 incicates tensile cracking

- 2 5 = ., - :‘ ‘ir‘,e
40 Ll 5 Lyl ) o e

T g k) pasiged ey eyt phaall &8 5k usiga

(N}

:: Conecretu '&n‘ﬂ.’.\‘,";.l,’ AT ) ‘_;J@Jﬁll-\;t‘-fr

NP A == L1 il
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SUBMISSION of TEST whdlg gl /1Y
: (GARELT)
RESUI—TS SYSTIND w BHAKCH )""ﬂ
Green Line I
Location Name Contractor Company Designer Company
Electric Express Train - Sector 5 - i
ElGharbanyat (340+460-341+300) - ElSalam International company A&A Consultants
Borg Al Arab — Alexandria .
Contractor Name Sign Date Designatio i /
ISSUED Abdallah Wagdy e € 1442024 Qc Engineer(| ¢
Contractor GH - SI - SYS - STR - TRF -135 Revision ||
Reference 00 G
Name Sign 3. oo [ mm | W[ HH [ MM
Pt Eng : Hamouda Ali % T PHEE[ 1107 30

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Compressive Strength Test result ( 7&28 Days ) for Piles :
€873, C878 , C892 , C890

Location of Test Site 3
i
Item Specification Test Requirement Test Result Attachment " Remarks
1 C 400/450 7828 days Compressive Strength Attached FIEE
2
3
4 1
5 (r
Comments by: Comments by: A
‘APPROVAL STATUS T :
Organisation Name Sign Date A-AWC-R
Contractor Abdallah Wagdy —— s o [14/412024 |a
Designer A:
GARB *
Empl . g5 i
s y Eng : Hamouda Ali 3 OL\ 7%
Representative - =D i ik
\ 3



HELIOPOLIS s
Concrete Technology Centre ;

Design — Quality Control- Testing Lﬁm‘i’“g
(341+100 oY 340+500 dhiaa & ) &y )il - ol 55 - by il ) pUSRY gyl Uil gy

Concrete Cubes Compressive Strength
Clalal) agad Al a3t

Cement Content/Type 450  kg/mr / cemna2.5n (oPQ) IR 135
Required Strength
(Kglcm2)at 28 days i iy
I +d W [’ .
Cube Dimensions 15*15*15 CM C873 , C878 ¥ 0892 :
Test Results ( 7 Days ) & Calculation :
& Comperssive ¢
= Weight Density Average | -
No. Casting Date: Test Date Load (KN) Strength ;e
o Age {gm) (Tim®) (Kglem?) mmf) i :prece;lage
1 B464 2.508 880.0 399 il
o 17/03/2024 24/03/2024 7 8438 2500 952.0 43 418 :
-~ = 105%
3 8394 2.487 939.0 425 ¢
28 days
. I Comperssive ]
. Weight Density Average
No. Casting Date: Test Date Age {g‘?“) m:ﬂ Load (KN) Strength B o ecentage
_(Kgiem’) L %
1 8332 2.469 1181.0 535 j
] 17/03/2024 14/04/2024 28 8320 2965 11540 523 528 | -
- +132%
3 8200 2.430 1162.0 526
Unsatisfactory
J":Z
A
Rermarks :

Note : T indicates tensile cracking

|l o s s S Gt S0

LY B Lermdy gy Wb Ll a Pl 48yt (purigs
,J!.‘,,; p 0 e es ‘s_m"m*‘y?
< S 1 gl




SUBMISSION of TEST

RESULTS

=

oy
#

SYSTrA Dy Shaxen

Green Line

Location Name Contractor Company Designer Company
Electric Express Train - Sector 5 -
ElGharbanyat (340+460-341+300) - ElSalam International company A&A Consultants
Borg Al Arab - Alexandria . i
Contractor Name Sign Date Designatior .
ISSUED Abdallah Wagdy N\ <> = ¢ |15/412024 QC Engineer | '}
Contractor GH -SI-SYS-STR-TRF - 136 Revision i
Reference 0o ] e
Name Sign : oo | mm | Y [ M MM
Received by ER Eng : Hamouda Ali %\ TRF T 30
NB: Package 1 Only (Package 2 via Aconex) i
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Compressive Strength Test result ( 7&28 Days ) for Piles : i
C866 , C868 , €885, C887 i
Location of Test Site i
ltem Specification Test Requirement Test Result Attachment Remarks
1 C 400/450 7828 days Compressive Strength Attached : iy
2 :
3
4
5 :
Commeants by: Comments by: ’
© APPROVAL STATUS '3"
Organisation Name Sign Date A-AWC-R |
Contractor Abdallah Wagdy eﬂﬂ- < |15/4/2024 A
Designer A_.
GARB * ;
Cployees Eng : Hamouda Ali —é‘:ﬁ A
Representative o =24

A}
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C /&€

HELIOPOLIS s T @
Concrete Technology Centre FLaillaiy

Design — Quality Control- Testing
(341+100 (N 340+500 Lasa c1a ) 41l - uall s = ity i) (el gLl Gl Jdadll g g i

Concrete Cubes Compressive Strength
CilmSal) sgad i), 5

Cement Content/Type 450  kg/me / cennazsN(oPC) IR 136
Required Strength
(Kglcm2)at 28 days 400 at 28 days :
Cube Dimensions 15*15*15 CM .,Pilé C866 g C868 . C885 A
s oo SRS C887
Test Results ( 7 Days ) & Calculation : |
Comperssive B 1
: - Weight Density Average |
No. Casting Date: Test Date Age om) (Tim®) Load (KN) :t(r-f:?“t:; ( 3 | p{ecentage
S a1 %
1 8031 2.380 918.0 416
2 18/03/2024 25/03/2024 7 8358 2,476 871.0 395 410 L
103%
3 8261 2.448 928.0 420 4
28 days f
v Comperssive i
Weight Density Average |
No. Casting Date: Test Date Age (am) (T’ Load (KN) (s:..f:f::l] ( 5 | precentage
Lo L %
1 8366 2,479 1179.0 534 1
2 1 8[03]20 24 15/04/2024 28 8278 2.453 1186.0 537 534~ ’
33%
3 8280 2.453 1170.0 530
i
Satisfactory Unsatisfactory
WY 5
A
Remarks :
ns and H
Note : T indicates tensile crackin, i

| JTV’.’:_‘E — WY
e s
| 1.7 [ L@JEL;\JYIKQ%I s :
S aneroto Leohitiol

) 285 patiga
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SUBMISSION of TEST

2
RESULTS -

Y -

SVSTAA MM SHAKCR

Green Line

Location Name Contractor Company
Electric Express Train - Sector 5 -
ElGharbanyat (340+460-341+300) - ElSalam International company
Borg Al Arab — Alexandria .
Contractor Name Sign Date Designat [
ISSUED Abdallah Wagdy - >~ < |16/4/2024 Qc Engineer .
Contractor GH - SI - SYS - STR - TRF - 137 Revision. ©
Reference 00 ¢
Name Sign o [ mm [ wh| we [ wmm
e ER Eng: Hamouda Al h_ & Lk pil il 30
: — -
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW 9
Description of Test Compressive Strength Test result ( 7&28 Days ) for Piles : :
C874 ,C3880, C889, C891
Location of Test Site
Item Specification Test Requirement Test Result Attachment ~ Remarks

1 C 400/450 7828 days Compressive Strength Attached i

2

3

4

5 |
Comments by: Comments by: - ;ﬁ

* APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor Abdallah Wagdy A > = (16/4/2024 A
Designer ¢ A;
GARB * f
E ) e '
MRS Eng: Hamouda Ali o] s T

Representative y 244




L BYJL B

HELIOPOLIS
Concrete Technology Centre B Ll alg

Design — Quality Control- Testing
(3414100 ' 340+500 Aasa (1 ) 4080l - Gl g s - iy A Gaal il EURl & jaal) JUll £ g plia

Concrete Cubes Compressive Strength i
cilbasal) sgal i) y i

Cement Content/Type 450  kg/m / cemiaz.sN (oPC) IR 137 {
Required Strength
{Kglcm2)at 28 days A 2 daye
Cube Dimensions 15*15*15 CM b 2 Eﬂe : : C874 , C880 ,q‘casg ;
i C891
Test Results ( 7 Days ) & Calculation :
5 Comperssive o
i : Weight Density Average |
No. Casting Date; Test Date Age (am) (Tien®) Load (KN) .('.’otre:;::l:} (Kg/cm?) -; precentage
T %
1 8229 2.438 946.0 429
2 19/03/2024 26/03/2024 7 | 833 [ zan 919.0 418 423
106%
3 8264 2.449 934.0 423 T
28 days
Comperssive
s Weight Density Average
No. Casting Date: Test Date Age IG?“) (T Load (KN) ?'K;:::; ’ 4 | precentage
1 8392 2.487 1189.0 539 g i
2 19,03]2024 16/04/2024 28 8404 2.490 1171.0 530 535
134%
3 8232 2.439 1183.0 536
¥
Satisfactory Unsatisfactory
1
A
Remarks :

Note : T indicates tensile cracking
A
sy - 1 7

e o
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SUBMISSION of TEST x\ _A : PRTTIYY
RESU LTS CYSTIN [XImm Siaxen b
Green Line g
Location Name Contractor Company Designer Company ;‘ ff ;
Electric Express Train - Sector 5 - Bk
ElGharbanyat (340+460-341+300) - ElSalam International company A&A Consultants =~ |
Borg Al Arab — Alexandria . it} )
Contractor Name Sign Date Desngnatmn, | «
ISSUED Abdallah Wagdy N T o 171412024 Qc Engineer £t
Contractor GH -S|l -5YS -STR - TRF - ]?38 Revision
Reference 00
Name Sign D | MM | Y| HH MM
Received by ER Eng : Hamouda Ali = ; ;a = [ HETH] 1] 30
NB: Package 1 Only (Paatage 2 via Aconex) b hetht
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW REE
Description of Test Compressive Strength Test result ( 7&28 Days ) for Piles : :
€879, €886 i
Location of Test Site
ltem Specification Test Requirement Test Result Attachment Remarks '
1 C 400/450 7&28 days Compressive Strength Attached
2
3
4
5
Comments by: Comments by:
* APPROVAL STATUS ‘
Organisation Name Sign Date A-AWC-R
Contractor Abdallah Wagdy s <>~ s [17/4/2024 A :
i
Designer A
GARB *
Emplovers ] . 2k ( oLy .
Representative ERg:: HAmoUER A ‘\& 2 £t ] \
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HELIOPOLIS i fg )£
Concrete Technology Centre %
Design - Quality Control- Testing :
(341+100 () 340+500 dasa (s ) 4yl - uall s - ity & (ualdl) sl Gl Uil £ g pka
Concrete Cubes Compressive Strength
cilagall sgad  Jil Ly )
Cement Content/Type 450  g/mr / cEMia2.5N (OPQ) IR 138
Required Strength
(Kg/lcm2)at 28 days 4 R0y
Cube Dimensions 15*16*15 CM
C879, C886
Test Results ( 7 Days ) & Calculation :
a Densit Comperssive Aers
No. Casting Date: Test Date Age wmf"; (T’;:l,;' Load (KN) ::re;::; m:"m",j | preci;tage
1 8350 2.474 921.0 47
2 20/03/2024 27/03/2024 7 8395 | 2487 971.0 440 428
il 107%
3 8361 2417 944.0 428
28 days
o Coanting Pt e D age | Weisht | Density | e “;x:;:"‘ Average
; - {om) (Tim®) Kgsne®) (Kg/Cm?) | precentage
1 8292 2.457 1186.0 537 %
2 20[03[2024 17/04/2024 28 8351 2474 1191.0 540 .\535
- & 134%
3 8284 2.455 1173.0 531 :
MODES OF FAILURE AS PER BS 1881 : Part 116: 1983
Satisfactory Unsatisfactory
WY
\
A
Remarks :

Note : T indicates tensile erackin
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SUBMISSION of TEST i vty | Lt

: - (GARBLT) i
RESULTS SVSTIA CImmR SHAKGH B b iR %

Green Line =

Location Name Contractor Company Designer Company = .

Electric Express Train - Sector 5 -
ElGharbanyat (340+460-341+300) -
Borg Al Arab — Alexandria .

ElSalam International company A&A Consultants |

Contractor Name sign Date Designat’ioﬁ;.'is‘;fi ‘ i
ISSUED Abdallah Wagdy st___—g—" < |18/4/2024 QC Engineer
Contractor GH -S| -SYS -STR-TRF -139 Revision
Reference 00

Name Sign o | mm | W[ me| MM
Heecivec oy ER Eng : Hamouda Ali 30

w

< ;E TRF N B

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test

Compressive Strength Test result ( 7&28 Days ) for Piles CAP :
1- Piles cap ( B331 TO B372)

2- before Piles cap ( B373 TO B414 )

Location of Test

Site

Item Specification Test Requirement Test Result Attachment  Remarks

1 C 400/450 7&28 days Compressive Strength Attached !

2

3

4

5 &
Comments by: ‘Comments by: f

APPROVAL STATUS I s
Organisation Name sign Date A-AWC-R
Contractor Abdallah Wagdy ,f\\ —==> < |18/4/2024 A
Designer A
GARB *
Employ : &)
iy : Eng : Hamouda Ali = ' - "’\

Representative 24 ‘
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HELIOPOLIS SUSTIA [X== SHAKER ‘m =2
Concrete Technology Centre Fiailld g

Design — Quality Control- Testing
(3414100 ¢ 340+500 dhasa (e ) L8880 - Gl 5 - iy ) Gl pURY 2 s} LY £ g pia

Concrete Cubes Compressive Strength
ClaaSall agal Al a3

Cement Content/Type 450  kg/m* / CEMIAZSN (OPC) IR 139
Required Strength
(Kglcmz2)at 28 days 400 at 28 days
Cube Dimensions 16*16*15 CM
B331 TO B372
Test Results ( 7 Days ) & Calculation :
Comperssive
. Weight Density ; Avarage
No. Casting Date: Test Date Age o) (Tim) Load (KN} ?lre’:::il) (Kaice) | precentage
glom %
1 8272 2.451 9420 427
2 8220 2.436 956.0 433
3 8300 2.462 944.0 428 i
8254 2.446 950.0 430
21/03/2024 28/03/2024 7 8400 | 2489 963.0 436 431
108%
8390 2.486 972.0 440
-~
1 8373 2.481 947.0 429
2 8200 2.430 940.0 426 £
3 8269 2.450 957.0 434 . :
Unsatisfactory
jo
LA A RnEesr AeveNeyy 00 P NS, L LA, YWV

A
Remarks :

1881:Part 114 in the as received condition for moist specimens and

in ith T imen

Note : T indicates tensile cracking
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HELIOPOLIS Jjw
Concrete Technology Centre P IEH P

Design — Quality Control- Testing
(341+100 (Y 340+500 Aasa (o ) L) - qual) g - il Al Gualdd) pUBRY ao ) RN £ g pa

Concrete Cubes Compressive Strength
Clasall agal il , ial

Cement Content/Type 450  kg/m* / CEMI425N (OPC) IR 139
Required Strength
(Kglcm2)at 28 days - sy
Cube Dimensions 15*156*15 CM
B331 TO B372
Test Results ( 28 Days ) & Calculation :
7 - Comperssive J -
5 Weight Density Average
Ne. Casting Date: Test Date Age Ei) (Tim®) Load (KN} ?:'GI:::? (Keicm?) | prec e’:ta ge

1 8221 2.436 1193.0 540
2 8330 2.468 1190.0 539
3 8421 2.495 1154.0 523

8362 2.478 1187.0 538

21/03/2024 18/04/2024 28 | 8345 | 24m 1200.0 544 485
121%

8203 2.431 178.0 81 = |
1 8292 2.457 1188.0 538
2 B415 2.493 1186.0 537
3 8317 2.464 1164.0 527 | i

Satisfactory Unsatisfactory

Remaris ©

g dilye [ o
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HELIOPOLIS
Concrete Technology Centre

Design — Quality Control- Testing

~

SYSTrA (B SHAKER

i

oMlyohd |

(GARGLT)

Gl deasnll diipll |

A A ikt
o

Ky

X

\,

[

e
e

(341+100 Y 340+500 Ansa o ) Lalaadl - a3 - iy i) ualdl) gkl o puad) st g i

Concrete Cubes Compressive Strength
cilgal) agal &Yy a0

#Lidlaylie

Cement Content/Type 350  kg/m* / cemnaz.sn (opg) IR 139
Required Strength
(Kglcm2)at 28 days N mh e day
Cube Dimensions 15*15*15 CM
B373 TO B414
Test Results ( 7 Days ) & Calculation :
Comperssive
: 8 Weight Density Average |
No. Casting Date: Test Date Age @m) (TimY Load (KN) ?IN::::I KaiCrm?) | pre c?;;tage
1 8321 2.465 861.0 390
2 21’03’2024 28/03/2024 T 8402 2.489 891.0 404 397
159%
3 8355 2.476 877.0 397 -
28 days
Comperssive
9 Weight Density Avarage
No. Casting Date: Test Date Age s (i) Load (KN) ?;’;:‘:;‘] (Kg/cm®) | precentage
" %
1 8279 2.453 921.0 M7 :
2 21/03/2024 18/04/2024 28 | 8324 | 2468 945.0 428 409 e
6
3 8241 2.442 842.0 381 W
MODES OF FAILURE AS PER BS 1881 : Part 116 : 1983
Unsatisfactory

Remarks :
1881:Part 114 in the a5 received condition for moist specimens and

in the saturated condition for laboratory cured specime

Note : T indicates tensile cracking
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